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B A TLPEAR SN B4 IR A
Client /

RIRF] ERL

Test Type Entrustment Inspection

AAPNEREMBERBFARLA

Jiangsu Science Test Technology Service Co., Ltd
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BRBREK ‘ '
LR NERERTRAH
Client's Unit
Huht/ B3 . <
A% ERTENTAEILE 66
Add./Tel.
PERCIRZS/ Sample Description: B4/ Solid state  #: & %8/Sample Quantity:1
REREA FE B ZFR/ Sample Name: [ THE—k4 BiEBEST 81 F %A
#M%/Size: 56mm * 56mm
Sample Description
HT/Else: /
L] PR R AR R 7T REIRIGHL SHT4605 (ReEA 23R 2020 48 12 A 08 H)
Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
BARE BERBERT HV-10 (BEA 0 2020 4 12 A 08 H)
Test Equipment Vickers hardness tester HV-10
BIEA
Spray box
BB
IR E SR TR
Test Methods /Test Vide infra
Items/ Test Results
BFEH BEHH
2020.03.27 2020.04.02
Delivering Date Test Date
- 2E )
Notes
B & #
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1AM RE / Appearance inspection®
TR/ Test standard: /
L R /Test result:
HHTRT A5 45 SR /Test Results % ¥F/Note
Sp. No.
BEARER
—RER A, PR, AEANEGAE ZPRALE
Tech. regq.
A THEZR, AHA G
E: ONERREEA.
2.5 {81 3R 58/ Tensile test
KRR/ Test standard: GB/T 228.1-2010
Rl 25 B/ Test result:
AR Ry, LERREE B E KA
wwmg | P Em ® =
Tensile Strength Upper Yield Strength | Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
RARER
Tech. req.
A-1 383 393 40.0 ——
3. Z Y Bend Test
BRUARYE/ Test standard: GB/T 232-2010
RIS R/ Test result:
LTLER XIREEE
\ ; s
RERS e it ﬁt#ﬁ—f Bend enter SHARE Distance e By
Specimen Size Bend angle
Sp. No. Test type Cmm) Diameter ¢) Between the Result Note
mm
(mm) Sticks(mm)
prem FbkH
A-2 0.5*20*150 1 180 3 —
Cold bend No defects

——-Zx 145 3R/ End of this page-—-
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4.8 REE RIS/ Vickers hardness test
T MUARYE/ Test standard: GB/T 4340.1-2009
R %5 B Test result:
RERS BgER PHEME % =
Sp. No. Test Result AVG Note
BARER
HV1 —
Tech. req.
A-3 127 130 123 127 —
5.1 Z AL/ Neutral salt spray test®
B IUSFHE /Test standard: GB/T 10125-2012 NSS
R 4E B/ Test result:
AR o2 R ZF
Sp. No. Test Result Note
HARER
120 /N6
Tech. req.
A-4 AN L7 _—

E: OFERRTEEA

& #/During the test
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AL J5/After the Test




